
 

KERALA WATER AUTHORITY 

DETAILED ENGINEERING REPORT 

 

 

3.5 MLD CAPACITY SEWAGE TREATMENT 
PLANT AND SEWERAGE SYSTEM FOR 

PONNANI MUNICIPALITY (HARBOUR ZONE) – 
SBM 2 URBAN 

 

Prepared by:  

Sewerage Circle, Thrissur 

March 2023 



i 
 

 

ACKNOWLEDGEMENT 

 

 

The team of Sewerage Circle, Trissur uses this opportunity to express their gratitude to all 

who relentlessly supported throughout the preparation of this Detailed Project Report (DPR). 

First, we thank Sri. Sivadasan Attupurath, Chairman and Sri. Sajiroon S., the Secretary 

of the Ponnani Municipality for the support rendered by them. We are also thankful to 

Municipal Engineers and all councillors for their positive approach towards the project and 
[...]
the stretch of the sewer to ensure that it is free from any obstruction. 

5. Backfilling of the sewer trench is a very important consideration in sewer construction. 

The method of backfilling to be used varies with the width of the trench, the character 

of the material excavated, the method of excavation and the degree of compaction 

required. 

6. No trench shall be filled in unless the sewer stretches have been tested and approved 

for water tightness of joints. However, partial filling may be done keeping the joints 

open to avoid disturbance. 

7. In the design of sewer systems, consideration should be given to the desirability of 

maintaining velocities sufficient to avoid sulphide build up and of minimizing pressure 

lines and points of high turbulence. The designer should take into consideration 

topography, grades of sewers, ventilation, materials of construction, sewage 

temperature and strength, etc. 

8. Any protective coating used should possess the following qualities: (i) it should be 

resistant to acid attack, (ii) it should bond securely to the concrete, (iii) it should be 

economical and durable, (iv) it should be resistant to abrasive action by flow of sewage, 

and (v) when applied, it should be thin enough to fill all pores and irregularities in the 

surface. The coating should be continuous with no pin holes or other breaks. 

9. The house service sewer connections shall be effected only in manholes. In case of old 

sewers, a new manhole shall be inserted for this purpose. The material of the House 

Service Sewer shall be either UPVC or HDPE rigid straight pipes of 6 kg/cm2 pressure 

class in manufacture and as per IS: 15328 and IS: 4984 respectively. 

10. The minimum earth cover above the crown shall be 90 cm and where this becomes 

impossible, the property owner shall be directed to depress his terminal chamber to 

comply with the above especially as the public sewer manhole shall start at its crown 



58 
 

at 90 cm below ground level. Where such sewers cross the electricity power cables, the 

specifications of IS: 1255 of 1983 reaffirmed in 2001 in clauses 6.3.3 and 6.3.3.1 shall 

be followed without any exception that all such house service sewers shall be only 

above the power cable and the minimum clearance shall be 30 cm over the cable which 

itself shall be covered all around by 15 cm riddled soil and further protected on top by 

tiles, bricks or slabs. 

11. The house owner shall be mandated to possess a “kraite” a type of non-corroding 

sufficiently flexible but rigid type of less than 10 mm diameter rod, which he/she shall 

use to rod the house service sewer freely up to the manhole and the labour of the local 

body shall not be deployed for any removal of obstructions in the house service sewer. 

Typically, it is possible to effect six service connections to a manhole. 

12. It is also recommended to install collection chambers outside a group of houses and 

collect sewer load through pipes and connect chamber with manholes using pipes. 

13. Sewer network system can be made efficient in operation using huge volume data 

obtained from individual sensors installed in the manholes and lifting points. This 

historical data will provide backbone for emergency routing plans for failure of a link 

or obstructions. 

14.  Sewer network system must be carefully examined using digital data for potential 

nodes of weakness or redundancies and specially addressed periodically. 

15. There must be continuous coordination between the designer of the sewer network and 

the engineer in charge of the operation and maintenance of sewer system for addressing 

issues during repair, expansion of network and diagnostics of blocks. 

16. A computer simulation model of the sewer network system must be constantly 

upgraded with data obtained from sensors for real time monitoring and future 

predictions of the versatility of the sewer carriage system. Similarly, all lifting 

manholes must also be continuously monitored in digital platform for performance 

appraisal and future modifications. 

  



59 
 

 

CHAPTER 4 

DESIGN OF UNIT OPERATIONS AND SEWAGE TREATMENT PROCESS 

4.1 GENERAL 

The constituents of concern found in wastewater are removed by physical, chemical, and 

biological methods. The individual methods usually are classified as physical unit operations, 

chemical unit processes, and biological unit processes. Treatment methods in which the 

application of physical forces predominate are known as physical unit operations. Examples of 

physical unit operations include screening, mixing, sedimentation, gas transfer, filtration and 

adsorption. Treatment methods in which the removal or conversion of constituents is brought 

about by the addition of chemicals or other chemical reactions are known as chemical unit 

processes. Examples of chemical unit processes include disinfection, oxidation and 

precipitation. Treatment methods in which the removal of constituents is brought about by 

biological activity are known as biological unit processes. Biological treatment is used 

primarily to remove the biodegradable organic constituents and nutrients in wastewater 

(Metcalf& Eddy, Inc). 

From practical observations, the rates at which physical, chemical and biological reactions and 

conversions occur are important, as they will affect the size of the treatment facilities that must 

be provided. The rate at which reactions and conversions occur, and the degree of their 

completion, is generally a function of the constituents involved, the temperature, and the type 

of reactor. The fundamental basis for the analysis of the physical, chemical and biological unit 

operations and processes used for wastewater treatment is the material mass balance principle 

in which an accounting of the mass is made before and after reactions and conversions have 

taken place (Metcalf & Eddy). 

In the following sections, the design of unit operations and chemical and biological unit 

processes are described. The sizes of the units and control parameters are determined.  

4.2 COMPONENTS OF SEWAGE TREATMENT SYSTEM 

The components of the sewerage treatment system are described in the process flow chart 

separately attached. The components are listed as follows: 

Table 17 Components of sewage treatment system 

Sl. 
No. 

Description unit Nature of treatment 

1 Receiving chambers Receive sewage and septage separately 
2 Oil and grease trap Removes oil and scum from sewage and diluted septage 



60 
 

3 Coarse screen channel Removes impurities of size greater than 20 mm by 
physical separation using screens 

4 Fine screen channel Removes impurities of size greater than 6 mm by 
physical separation using screens 

5 Grit separator Removes impurities of size greater than 0.15 mm by 
gravity settling 

6 Flow channels Gravity sewage flow open channels 
7 Equalisation tank Normalises flow by storing during peak hours and 

releasing during off peak hours 
8 MBBR-1 Biological reactor with suspended and attached growth 

process for BOD removal from sewage 
9 MBBR-2 Biological reactor for nitrification process 
10 MBBR-3 Biological reactor for de-nitrification process in post 

anoxic condition 
11 MBBR-4 Biological reactor for final stage of BOD removal after 

de-nitrification 
12 Secondary clarifier with 

plate settler 
Clarification of biologically treated water using sludge 
blanket and plate settler.  

13 Chlorine contact tank Disinfection of clarified water 
14 Filter feed tank This is used for holding clarified and disinfected water 

before pumping to filter units 
15 Pressure sand filter Filtration of clarified water using sand and anthracite 

coal dual media for better results 
16 Activated carbon filter Filtration of clarified water using activated carbon filter  
17 Treated water tank This unit is used for holding filtered clear water  
18 Sludge sump Sludge from clarified is collected and transferred to 

sludge thickener 
19 Sludge thickener Sludge is thickened in gravity separation and supernatant 

is directed to equalisation tank 
20 Centrifuge Thickened sludge is further solidified by centrifugal 

action in a mechanical equipment  
 

4.3 INITIAL COMPONENTS OF TREATMENT 

In the following sections, pre-treatment of the raw sewage before entering equalisation tank is 

illustrated. The characteristics of the raw sewage and treated sewage are taken from the 

observation of similar environment adopting conservative values. This is due to the absence of 

reliable data from the test results of laboratory analysis of samples. The characteristics of the 

raw sewage and expected treated water is also described below for the design of the STP with 

Moving Bed Bio Film Reactor (MBBR). 

In the following section, the design of pre-treatment units is described in detail. There is a co-

treatment unit separately provided to receive septage load collected from various points after 

desludging activities. The septage is diluted in a water tank with specified dilution ratio to 

obtain desirable values of COD, BOD and TSS. There are receiving chambers for both septage 

and sewage loads. Oil and grease trap unit is used to remove oil and grease generated from 

kitchen and wash water flows. Manual coarse and fine screen channel is used to remove 



61 
 

physical impurities of size greater than 20 mm and 6 mm respectively. A grit separator is given 

to remove fine particles of size 0.15 mm and above. There are odour control units also, 

especially for the co-treatment units. 

4.3.1 UNIT OPERATIONS 

DESIGN OF STP WITH MOVING BED BIOFILM-REACTOR (MBBR)  
Average flow from network 2.9 MLD         

Working hours 23           
Flow from septage dilution tank 18.08 m3/hour 0.43 MLD     

Design flow 3.46           
Fix design flow 3.50 MLD 3500000 LPD 3500 m3/day 

      3500 KLD 145.83 m3/hour 

Assumed peak factor 2.5           
Peak design flow 8.75 MLD 8750000 LPD 8750 m3/day 

          364.58 m3/hour 

Raw Sewage Characteristics 
Average sewage flow entering the 

STP 
145.83 m3/hour         

Peak flow entering the STP 364.58 m3/hour         

COD 500 mg/l         
Primary ST/ET effluent BOD 250 mg/l         
Thickener overflow return as 

fraction of plant flow 
0.15           

Thickener overflow return 0.525 MLD         
Thickener overflow return BOD 350 mg/l         
Centrate from sludge dewatering 

as fraction of plant flow 
0.006           

Centrate from sludge dewatering 
return 

0.02100 MLD         

Centrate from sludge dewatering 
return BOD 

280 mg/l         

Influent BOD to aeration tank 263.1 mg/l         
TSS 400 mg/l         

Total Nitrogen (As N) 40 mg/l         
Total Phosphorous (As P) 7 mg/l         

Faecal Coliform 30000000 mpn/100 
ml 

        

E Coliform 40000000 mpn/100 
ml 

        

Chlorides as Cl 125 mg/l         
pH 6           

Treated Sewage Characteristics (after filtration) 
COD 50 mg/l         
BOD 10 mg/l         
TSS 20 mg/l         

Total Nitrogen (As N) 10 mg/l         
Total Phosphorous (As P) 1 mg/l         

E Coliform 100 mpn/100 
ml 

        



62 
 

pH 7           
Receiving Chamber 

Average quantity of flow 145.83 m3/hour         

Peak flow   364.58 m3/hour         

  0.10 m3/sec         

Average Retention Time for peak 
flow 

600 sec offset to wall 0.3 m   

Volume of the inlet chember 60.76 m3 free board  0.55 m   

Assumed depth of flow 2.45 m total height 3 m   
Area required for inlet chamber 24.80 m2 wall 

thickness 
0.3 m   

Length of the tank 5 m slab 
thickness 

0.45 m   

Breadth of the tank 4.96 fix 5 m area in 
m2 

38.44 

Oil and Grease Trap 
Average quantity of flow  145.83 m3/hour         

Peak flow   364.58 m3/hour         

  0.10 m3/sec         

Average Retention Time for peak 
flow 

300 sec offset to wall 0.15 m   

Volume of the inlet chamber 30.38 m3 free board  0.75 m   

Assumed depth of flow 2.5 m total height 3.25 m   
Area required for chamber 12.15 m2 wall 

thickness 
0.3 m   

Length of the tank 3.5 m slab 
thickness 

0.35 m   

Breadth of the tank 3.47 fix 3.5 m     
Breadth of baffle wall inside 3.5 m     area in 

m2 
19.36 

Manual Coarse Screen Channel 
Peak design flow 0.10 m3/sec         

Number of channels 1           
Peak flow rate per screen 0.10 m3/sec         

Velocity at peak flow 0.6 m/sec assumed       
Velocity through clean bar screen 0.85 m/sec         

Length of channel U/S 2 m wall 
thickness 

0.25 m   

Width of channel provided 1 m offset to wall 0.25 m   
Depth of flow 0.17 m slab 

thickness 
0.30 m   

Area required for screen 0.17 m2         

Headloss through bar screen 0.03 m assuming 
head loss 

coefficient = 
0.7 

      

Assumed depth of flow after 
inserting bar screen 

0.2 m 0.20 (control 
value) 

    

Width of channel required 0.84 m fix 1 m   
Clear bar spacing 20 mm (20 to 50 

mm) 
      



63 
 

Bar thickness 10 mm (5 to 15 mm)       
Number of bars 32           

Clear bar spacing obtained 21 mm OK       
Inside width of screen (openings) 0.68 m         

Full height of channel 1.5 m fb 0.5     
Angle of inclination 45 degree 0.79 rad     

Actual velocity at peak flow 0.76 (between 
0.60 

m/sec and 
0.90 

m/sec) 

        

Length of channel required D/S 1.50 m fix 2.5 m   
          area in 

m2 
9 

Manual Fine Screen Channel 
Peak design flow 0.10 m3/sec         

Number of channels 1           
Peak flow rate per screen 0.10 m3/sec         

Velocity at peak flow 0.6 m/sec assumed       
Velocity through clean bar screen 1.00 m/sec         

Length of channel U/S 2 m wall 
thickness 

0.25 m   

Width of channel provided 1 m offset to wall 0.25 m   
Depth of flow 0.17 m slab 

thickness 
0.30 m   

Area required for screen 0.17 m2         

Headloss through bar screen 0.05 m assuming 
head loss 

coefficient = 
0.7 

      

Assumed depth of flow after 
inserting bar screen 

0.22 m 0.22 (control 
value) 

    

Width of channel required 0.77 m fix 1 m   
Clear bar spacing 6 mm upto 6 mm       

Bar thickness 10 mm (5 to 15 mm)       
Number of bars 62           

Clear bar spacing obtained 6.0 mm OK       
Inside width of screen (openings) 0.38 m         

Full height of channel 1.5 m fb 0.5     
Angle of inclination 45 degree 0.79 rad     

Actual velocity at peak flow 1.24 (between 
0.60 

m/sec and 
0.90 

m/sec) 

        

Length of channel required D/S 1.50 m fix 2.5 m   
          area in 

m2 
9 

Mechanical Coarse Screen Channel 
Peak design flow 0.10 m3/sec         

Number of channels 1           
Peak flow rate per screen 0.10 m3/sec         



64 
 

Velocity at peak flow 0.6 m/sec assumed       
Velocity through clean bar screen 0.85 m/sec         

Length of channel U/S 2 m wall 
thickness 

0.25 m   

Width of channel provided 1 m offset to wall 0.25 m   
Depth of flow 0.17 m slab 

thickness 
0.30 m   

Area required for screen 0.17 m2         

Headloss through bar screen 0.03 m assuming 
head loss 

coefficient = 
0.7 

      

Assumed depth of flow after 
inserting bar screen 

0.2 m 0.20 (control 
value) 

    

Width of channel required 0.84 m fix 1 m   
Clear bar spacing 20 mm (20 to 50 

mm) 
      

Bar thickness 10 mm (5 to 15 mm)       
Number of bars 32           

Clear bar spacing obtained 21 mm OK       
Inside width of screen (openings) 0.68 m     

  

Full height of channel 1.5 m fb 0.5     
Angle of inclination 70 degree 1.22 rad     

Actual velocity at peak flow 0.76 (between 
0.60 

m/sec and 
0.90 

m/sec) 

        

Length of channel required D/S 0.55 m fix 2 m   
          area in 

m2 
8 

Mechanical Fine Screen Channel 
Number of screen 1           
Peak design flow 0.1013 m3/sec         

Peak flow rate per screen 0.1013 m3/sec         

Velocity at peak flow 0.6 m/sec assumed       
Velocity through clean bar screen 1.18 m/sec         

Length of channel U/S 2 m wall 
thickness 

0.25 m   

Width of channel provided 1 m offset to wall 0.25 m   
Depth of flow 0.17 m slab 
[...]
Sludge generated-TSS 420.0 kg/day         
Sludge generated-BOD 322.3 kg/day         

Total sludge 742.34 kg/day         
% sludge with 1.02 specific 

gravity 
10%           

Sludge volume per day 72.78 m3/day         

  3.03 m3/hour         

Assumed HRT 3 hours freeboard 1.2 m   
Volume of tank 9.10 m3 slab 

thickness 
0.45 m   

Assumed SWD 3 m offset to 
wall 

0.3 m   

Area of the tank 3.03 m2 wall 
thickness 

0.25 m   

Diameter of circular tank 1.96 m fix 2 m   
Actual capacity provided 9.42 m3     area in 

m2 
9.61 

Pump for Sludge transfer to Thickner 
Number of pumps 1.00 W 1 SB     

Specific gravity of liquid 1.03           
Tipe of pump set submersible 

centrifugal 
sewage 
transfer-
non clog 

          

Working hours 5.00 hours         
Discharge required 14.56 m3/hour 0.004043 m3/sec     

Required head 18.00 m         
Velocity in sludge transfer 

pipe adopted 
0.70 m/sec         

Pipe diameter required 85.76 mm fix 90 mm   
Efficiency 55%           

Power required  1.76 HP fix 2.00 HP   
Energy 6.58 kwh         

Sludge Thickener 
Number of units 1           

Total sludge to one unit 742.34 kg/day         
Solids Loading Rate 40 kg/m2/day         

Thickening area required 18.56 m2         

Surface Loading Rate 12 m3/m2/day         

Thickening area required 6.06 m2 freeboard 1.2 m   

Maximum area 18.56 m2 slab 
thickness 

0.45 m   

Area of distribution 
chamber 

20%   offset to 
wall 

0.45 m   

Total area required 22.27 m2 wall 
thickness 

0.3 m   

Diameter of circular tank 5.32 m fix 5.4 m   



93 
 

Thickening area available 22.90 m2         

SWD 3 m         
Actual volume provided 68.71 m3         

Thickened sludge 
consistency 

3% of total 
sludge 
volume 

        

Thickened sludge volume 22.27 m3/day     area in 
m2 

47.61 

Pump for Sludge transfer to Centrifuge 
Type of pump set Screw 

pump 
          

Number of pumps 1.00 W 1 SB     
Volume of thickened sludge 

to be pumped 
22.27 m3/day         

Working hours of centrifuge 5.00 hours         
Discharge required 4.45 m3/hour 1.2E-03 m3/sec     

Head required 20.00 m         
Efficiency 55%           

Power required  0.60 fix 1.00 HP     
Energy 2.238 kwh         

Sludge Centrifuge and Dosing Tanks 
Number of centrifuges 1 SB 1       
Capacity of centrifuge 0.25 m3/hour         

Poly electrolyte dozing for 
centrifuge & thickener 

10%           

Sludge volume   742.34 kg/day         
Dose 2 kg/1000 

kg 
        

Quantity of Poly Electrolyte 1.48 kg/day         
Concentration 0.1           

Volume of tanks @ 24 hour 1.48 m3         

  1484.67 litres         
Volume 61.86 litres/hour         

Volume required for 8 hours 0.49 m3 3       

Liquid depth of tank 1 m         
Area required 0.49 m2 offset to 

base slab 
0.6 m   

side of square tank 0.70 m fix 1 area in 
m2 

9.68 

 

4.10 PRELIMINARY STRUCTURAL DESIGN OF COMPONENTS 

For the various units of the STP, structural analysis and design have been performed in 

accordance with the stipulations of all relevant Indian Standard Codes of practice. For the 

reinforced concrete elements, special attention has been given to arrive at the preliminary 

dimensions to satisfy norms and conditions for the water retaining structures. For the metallic 

structures like pressure filter units, similar approach has been adopted. Since the units are 

constantly in contact with aggressive environment like sewage, non-corrosive coating for 



94 
 

reinforcing steel and water proofing application for the inner side of reinforced concrete 

structures are recommended. These provisions are already given in the detailed estimates. 

During the execution stage, a detailed structural analysis of the components can be performed. 

However, the dimensions are expected to fall within the limits of the values obtained from the 

preliminary analysis. In the case of foundations, simple raft and beam-slab type raft is adopted 

for safety considerations. Since the soil nature is observed to be satisfactory to withstand 

medium loading conditions, deep foundations are not suggested. Soil analysis reports available 

for the locality has been examined to arrive at a decision. However, during the execution stage, 

detailed soil investigations can be performed. Cover for the reinforced concrete elements is to 

be given in accordance with the exposure conditions given in the IS 456 Code of practice. Even 

though, most of the components are designed as reinforced concrete, innovative materials with 

high strength to weight ratio like Fibre Reinforce Polymers (FRPs) can also be tried after 

performing detailed structural analysis.  

Manholes and pipelines are to be checked for external traffic loads pertaining to the 

characteristics of each road and soil conditions. Since the accurate data of this will be obtained 

during the execution stage of the project, the detailed structural analysis of the pipelines and 

manholes will be required to be performed later and the changes are to be incorporated 

accordingly.  

4.11 SITE PROPOSED FOR COLLECTION WELLS AND STP 

The tentative sites proposed for the collection wells and sewage treatment plant is given as 

follows: 

Table 18 Site proposed for Lifting Stations, Collection Wells and STP 

Sl. 
No. 

Type of 
structure 

Location 
GPS 

Coordinates  
Extent of 

land 
Remarks 

LIFTING STATIONS 

1 LS-2 
Avikkulam Jn. Near 
Valiya Jaram Ponnani – 
Ward 35 

10.77952529, 
75.92065502 

2 cents  

2 LS-6 
Anappadi Jn. Near 
Highway Petroleum 
(IOCL) Pump – Ward 44  

10.76092380, 
75.92768594 

2 cents  

DRAIN INTERCEPTORS 

3 OF-1 Marakkadavu, Ward 50 
10.77538405, 
75.91824301 

1 cent  

4 OF-2 Khilar Palli, Ward 45 
10.75711770, 
75.92514773 

1 cent  

5 OF-3 Puthanpalli, Ward 38 
10.77349526, 
75.92655573 

1 cent  

6 OF-4 
Near No.1 Bridge, Ward 
35 

10.78084880, 
75.92323704 

1 cent  



95 
 

COLLECTION WELLS 

7 CW-1  
Near Valiya Juma Masjid, 
JM road, Ward 36 

10.778282, 
75.923392. 

5 cents  

8 CW-2 
Near Ponnani Municipal 
Jn. (Near Municipality) 
Ward 46 

10.76695328, 
75.92571543 

5 cents  

9 
CW-3/STP 
STP 

At Ponnani Harbour, Ward 
1 

10.78357857, 
75.91829133 

120 cents 

Including 
garden. 
Footprint area 
of STP alone is 
90 cents 

 

 

The soil conditions are observed to be loose soil and at some locations in lateritic nature. 

However, during execution of the project detailed soil investigations are to be performed. Any 

changes in the site locations must be incorporated in the hydraulic models and analysed for 

successful routing subsequently.  

4.12 DIMENSIONS AND MATERIAL OF CONSTRUCTION OF STP UNITS 

The details of functional sizing and materials of construction of Sewage Treatment Plant (STP) 

units are illustrated below: 

Table 19 Dimensions and material of construction of sewage treatment system 

SIZING OF STP UNITS 

Sl. 

No. 

COMPONENT SIZING (m) Nos. METHOD OF 

CONSTRUCTION 

  CIVIL CONSTRUCTION UNITS 

    L B H     

1 Receiving Chamber-

CTU 

0.75 0.5 1.3 2 RCC 

2 Receiving Chamber-

STP 

5   5   3 1 RCC 

3 Dilution Tank 4.7 4.7 3.0 2  

4 Oil and Grease Trap-

STP 

1 3.5 3.5 1 RCC 

5 Manual Coarse Screen 

Channel-STP 

2.5 1 1.5 2 RCC 

6 Manual Fine Screen 

Channel-STP 

2.50 1 1.5 2 RCC 

7 Grit Separator 3.15 3.15 3.55 1 RCC 



96 
 

8 Equalisation Tank 14.75 14.75 4.95 1 RCC 

9 Moving Bed Biofilm 

Reactor-1 

10.90 10.90 5 1 RCC 

10 Moving Bed Biofilm 

Reactor-2 

12.15 12.15 5 1 RCC 

11 Moving Bed Biofilm 

Reactor-3 

7.75 7.75 5.25 1 RCC 

12 Moving Bed Biofilm 

Reactor-4 

4.8 4.8 5 1 RCC 

13 Clarifier with Plate 

Settler 

6.5 6.5 2.8 1 RCC 

14 Filter feed tank 3.75 3.75 3.85 1 RCC 

15 Sludge Sump Dia 2 4.2 1 RCC 

16 Sludge Thickener Dia 5.4 4.2 1 RCC 

17 Chlorine Contact Tank 5 5 3.35 1 RCC 

18 Treated Water Tank 6.2 6.2 4.5 1 RCC 

19 Pump house (fabricated) 1.5 1.5 4 1 Steel Truss and Bricks 

(common) 

20 Sludge Yard  2 2   1 Steel Truss and Bricks 

(common) 

21 Centrifuge Shed 1 1   1 Steel Truss and Bricks 

(common) 

22 Control Room       1 Steel Truss and Bricks 

(common) 

23 Generator Basement 1.5 1   1 RCC 

24 Alum solution tank 1 1 1 1 FRP/HDPE 

25 Lime solution tank 1 1 1 1 FRP/HDPE 

26 Hypodosing tank 1 1 1 1 FRP/HDPE 

27 Control Room         Common Space 

28 Office          Common Space 

SIZING OF STP UNITS 

Sl. 

No. 

COMPONENT Details Nos. METHOD OF 

CONSTRUCTION 

  ELECTRO-MECHANICAL UNITS 



97 
 

1 Sewage transfer pump to 

MBBR 

15 HP   3 Submersible Centrifugal 

2 Manual Coarse Screen-

STP 

20 mm opening 1 SS 304 

3 Manual Fine Screen-

STP 

10 mm opening 1 SS 304 

4 Air Grid and Diffused 

aeration system for ET, 

MBBR Tanks and 

Sludge Tank 

    As per design PVC 

5 MBBR carrier     As per design PVC/HDPE 

6 Air Blowers 7558.03 m3/hour 
 

Centrifugal 

7 Plate Settlers     As per design SS 304 

8 Sludge transfer pump to 

thickener 

2.00 HP   2 Submersible Centrifugal 

9 Sludge transfer pump to 

centrifuge 

1.0 HP   2 Screw type pump 

10 Sludge Centrifuge   4.45 m3/hour 1   

11 Pump for clarified water 

to PSF and ACF 

20.00 HP   3.00 Submersible Centrifugal 

12 Pressure Sand Filter 

(Dual media) 

Dia 3.1 m 8 MS with all specials 

13 Activated Carbon Filter  Dia 3.5 m 2 MS with all specials 

14 Jetting/Cleaning 

machine 

      1 High pressure pump 

15 Generator         1 Diesel type automatic 

switch over 

16 Chlorinator         Electro type of similar 

17 IoT based sensors         Discharge, BOD, DO, 

TSS, ph sensors 

 

 

 

 

 



98 
 

CHAPTER 5 

DETAILED ESTIMATES 

5.1 GENERAL 

The detailed estimate for the STP components is prepared in accordance with the Delhi 

Schedule of Rates (DSR) 2018 provisions after applying District Cost Index. For certain items, 

market rates are adopted. For simplicity and rapid work plan, the dimensions of the design of 

unit operations, chemical and biological process and structural dimensions of components are 

given as the input values for the data spread sheet of detailed estimate.  

5.2 DETAILED ESTIMATE OF COMPONENTS 

The detailed estimate is prepared using Government of Kerala’s PRICE 3 estimation package. 

The detailed estimates have been divided into four sections: a] civil construction b] mechanical 

works c] electrical and instrumentation works d] operation and maintenance. The detailed 

estimates are attached as Annexure 1. 

5.3 ABSTRACT OF COST 

Table 20 Abstract of Cost 

ABSTRACT OF COST 

Sl. 

No. 
ITEM AMOUNT 

CIVIL ITEMS 

1 Soil Investigation ₹ 2,79,430 

2 Site Preparation ₹ 15,27,049 

3 Collection well at STP ₹ 29,71,592 

4 OG Trap, Receiving Chamber, Screen, Grit Chamber ₹ 45,40,655 

5 Equalisation Tank ₹ 92,22,242 

6 Moving Bed Biofilm Reactors ₹ 1,87,97,329 

7 Clarifier with Tube/Plate Settler ₹ 36,25,145 

8 Sludge Sump and Thickener ₹ 22,40,591 

9 Filter Feed Tank ₹ 10,57,081 

10 Chlorine Contact Tank and Treated Water Tank ₹ 41,28,097 

11 Pile foundation and PSF/ACF foundation ₹ 1,34,48,668 

12 Dilution Tank and Receiving Chamber - CTU ₹ 26,27,878 



99 
 

13 

Administrative/laboratory/chemical house /control room 

building/Security cabin/air blower room and control panel 

room/chlorination building/compound wall/internal roads/storm 

water drains/transformer building/dg room/centrifuge 

building/sludge shed 

₹ 2,16,78,220 

14 Landscaping and green belt formation ₹ 15,00,000 

15 
Provision for providing automated system to the entire plant by 

Scada/Automatic Control system for network 
₹ 33,00,000 

16 Stair & walk way ₹ 37,58,804 

17 Sewer network with pipelines and chambers ₹ 26,29,89,605 

18 Sewerage connection charges ₹ 2,76,00,000 

19 
Control Room, Generator Room and Compound wall with gate 

for Network 
₹ 40,00,000 

  TOTAL OF CIVIL ITEMS ₹ 38,92,92,387 

  GST Component (18%) ₹ 7,00,72,630 

MECHANICAL ITEMS 

1 Gates and Screens ₹ 11,65,453 

2 Pump sets and Aeration system ₹ 1,42,32,500 

3 PSF & ACF ₹ 85,00,000 

4 Centrifuge   ₹ 8,00,000 

5 Bypass arrangements, Ladder and frame work ₹ 9,34,195 

6 Piping and Valves ₹ 10,00,000 

7 MBBR Carrier and other items ₹ 1,01,59,706 

8 Tube settler media/Odour control unit ₹ 24,82,800 

9 Gritting Mechanism/Sludge Mechanism ₹ 36,10,000 

10 Alum and Lime dosing systems ₹ 7,10,000 

11 Tools and plant/Spare parts/safety items ₹ 15,55,000 

12 Supply of GPS fitted vacuum truck  ₹ 90,00,000 

  TOTAL OF MECHANICAL ITEMS ₹ 5,41,49,656 

  GST Component (18%) ₹ 97,46,938 

ELECTRICAL ITEMS 

1 Diesel Generator ₹ 44,90,000 

2 Electrical works, IoT based sensor and control units ₹ 1,72,18,001 

3 Suppling and installing solar panel with all accessories  ₹ 28,00,000 

  TOTAL OF ELECTRICAL ITEMS ₹ 2,45,08,001 



100 
 

  GST Component (18%) ₹ 44,11,440 

ABSTRACT OF COST 

Sl. 

No. 
ITEM AMOUNT 

1 Civil Works ₹ 38,92,92,387 

2 Mechanical Works ₹ 5,41,49,656 

3 Electrical Works ₹ 2,45,08,001 

4 O&M Charges for 10 years(STP + Network) ₹ 13,83,91,965 

5 GST Component (18%) ₹ 10,91,41,562 

6 DPR Preparation Charge @ 2.5% ₹ 1,16,98,751 

7 Centage Charges@10% ₹ 6,06,34,201 

8 Unforeseen  ₹ 71,83,478 

  GRAND TOTAL ₹ 79,50,00,000 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



101 
 

CHAPTER 6 

OPERATION AND MAINTENANCE 

6.1 GENERAL 

For the success of a sewerage treatment system, it is inherent to note that meticulous operation 

and maintenance planning is the key. In the following sections various aspects of effective 

operation and maintenance, cost analysis, application of modern technologies for monitoring and 

process control and maintenance of an eco-friendly system are illustrated. 

In engineering parlance, the term operation refers to the daily operation of the components of a 

sewerage system such as collection system, sewage pumping stations (SPS), pumping mains, 

sewage treatment plants (STP), machinery and equipment, etc., in an effective manner by various 

technical personnel, and is a routine function. The term maintenance refers to the art of keeping 

the structures, plants, machinery and equipment and other facilities in optimum working order 

and includes preventive maintenance or corrective maintenance of mechanical adjustments, 

repairs, and planned maintenance. However, replacements, correction of defects etc., are 

considered as actions excluded from preventive maintenance. 

6.2 PLANNING FOR EFFECTIVE OPERATION AND MAINTENANCE 

Three categories of variability that can affect the design, performance and reliability of a 

wastewater treatment plant are a] variability of the influent wastewater flow rate and 

characteristics, b] inherent variability in wastewater treatment processes and c] variability caused 

by mechanical breakdown, design deficiencies and operational failures.  

It may be noted that effective use of the equalisation facility will balance most of the issues 

related with the variability of the influent flow rate and abnormal BOD levels at certain points 

of time. Many of the treatment units exhibit variability in performance despite the efficient 

planning and design. However, these problems can be eliminated at the design stage itself by 

adopting some conservative values. At the operational stage, some of the design deficiencies can 

be addressed by few additions in the system which will not affect the total operational cost. 

Occurrence of mechanical and electrical breakdown can be addressed by careful planning of 

maintenance activities. There is a provision for diesel generator back up and solar energy sources 

also can be relied upon.  

It is recommended to form an internal monitoring committee for periodical inspection and 

control of activities related to the function, efficiency and operation of the STP. Prison inmates 

can be employed for support activities of monitoring and control. 



102 
 

Operation and maintenance for 10 years is to be performed by the firm who carries out the 

construction and commissioning of the STP. 
[...]
the GIS and MIS platforms that are rapid to access and retrievable for use in planning for urban 

and rural infrastructure, creates compatible data formats and transforms MIS information (e.g. 

for property mapping, census etc.) into spatial geo-referenced GIS files for further analysis and 

interpretation for all the important sectors (e.g. water, waste water, solid waste, storm 

water).Since ULBs and other LSG’s have the final responsibility for ensuring all service 

delivery of sanitary and environmental outcomes, it is necessary that the state is refining and 

complementing existing national standards wherever adaption to the regional settings is 

required if and when required.  

7.5 ENVIRONMENTAL IMPACT MANAGEMENT 

The project area is not falling under environmental sensitive zones. There are no natural reserve 

forests or parks or the presence of coastal belt.  

During the construction phase, the emissions from movement of vehicles used for project 

activity may affect the air quality due to the particulate matter generated during loading, 



118 
 

transporting, unloading of materials during construction. Movement of heavy vehicles and 

concrete mixer would generate considerable noise in the surrounding environment. Hence a 

proper traffic management plan is recommended during the construction activities. 

Sludge generated in the STP must be properly disposed off by transforming it into fertilizer 

products or bricks for low impact construction activities. Recycled water generated from the 

STP is to be used as per the guidelines already given.  

Regarding the positive impacts, it is to be noted that water quality of the rivers and streams will 

be greatly improved along with the general environment. The large quantity of recycled water 

will be useful for multiple purposes including agriculture.  

7.6 GENDER EQUALITY AND SOCIAL IMPLICATIONS 

The project is envisaged to provide substantial improvements in the life of the people belong 

to the project area, especially for the womanhood. During the operation of the STP and the 

sewer network, the ULB can form a special monitoring group comprising of dedicated 

workforce especially from “Kudumbasree” units or similar groups for continuous appraisal of 

the sewerage scheme and subsequent upgradations. There must be special programmes 

organised for capacity building of the beneficiaries and all workforce associated with the 

operation and maintenance of the sewerage project.  

7.7 FINANCIAL PLANNING AND OUTCOMES 

It may be noted that overall costs (capital and operating) and financial sustainability must be 

determined to arrive at the most optimum solution. Hence during the detailed engineering 

survey and investigations stage these factors are to be considered for better performance of the 

system. 

 

Fig. 35 Capital cost planning 

Civil 
construction

Land 
purchase

Design and 
supervision

Capaital 
cost



119 
 

 

Fig. 36 Operating cost planning 

The Disability-Adjusted-Life-Years (DALY) is a measure of overall disease burden, expressed 

as the number of years lost due to ill-health, disability or early death. Originally developed by 

the WHO, it is becoming increasingly common in the field of public health and health impact 

assessment (HIA). It extends the concept of potential years of life lost due to premature death 

– to include equivalent years of ‘healthy’ life lost by virtue of being in states of poor health or 

disability. In doing so, mortality and morbidity are combined into a single common-matrix.  

As per the WHO report, 80% of the diseases in human being are water-borne and water-related. 

It is mainly due to water pollution or water contamination and water logging. Though water 

logging may be location and weather specific, but water pollution and contamination is a 

common phenomenon which can occur at any place at any point of time if community is not 

careful about adverse impact of indiscriminate disposal of sewage. The indiscriminate disposal 

of human excreta or sewage from habitations may contain hazardous micro-organisms 

(pathogens) for water pollution and harbouring vectors which act as carriers of pathogens. 

Improvements in water supply and sanitation including management of municipal solid waste 

can substantially reduce the incidences and severity of these diseases, as well as infant mortality 

associated with diarrhoea. 

From the above statements, it is evident that environmental pollution by liquid and solid wastes 

adversely affects the environment and human health directly or indirectly resulting in loss of 

life and heavy financial burden on exchequers. 

7.8 ACTION PLAN FOR IMPLEMENTATION  

The following sequence of implementation plan for the institution may be more effective in 

realising the goals of providing the sewerage system. 

Table 22 Action plan for implementation 

Priority  Plan 

I Preparation of a detailed engineering report 

Cost of staff, 
chemicals, 

energy, 
transport

Repair  & 
maintenance

Operating 

cost



120 
 

II Appraisal of the report 

III Sanction of the project 

IV  Fund mobilisation 

V Invitation of Tender for work 

VI Execution of work 

VII Formation of monitoring committee 

VIII Regular maintenance 

IX Assessment of performance 

X Modifications in process/unit operations 

 

7.8.1 IMPLEMENTATION SCHEDULE 

Table 23 Implementation schedule 

Sl. 
No. 

Activity 

D
ec

em
be

r 
20

22
 

Ja
nu

ar
y 

20
23

 

F
eb

ru
ar

y 
20

23
 

M
ar

ch
 2

02
3 

A
pr

il
 

– 
M

ay
 

20
23

 

Ju
ne

 –
 J

ul
y 

20
23

 

A
ug

 –
 D

ec
 2

02
3 

Ja
n 

– 
D

ec
 2

02
4 

Ja
n 

– 
D

ec
 2

02
5 

Ja
n 

– 
D

ec
 2

02
6 

D
ec

 2
02

6 

1 Basic planning and 
discussions with 
government 
departments  

           

2 Survey on Related 
Plans 

           

3 Survey on Existing 
Facilities 

           

4 Survey on 
Resources of 
Sewerage System 
and its Utilization 

           

5 Finalization of 
design and detailed 
engineering report  

           

6 Estimate scrutiny 
and DER revision  

           

7 Appraisal of the 
report 

           

8 Sanction of the 
project 

           

9 Fund mobilisation            
10 Implementation             
11 Trial and 

commissioning 
           

 

 



121 
 

7.9 RECOMMENDATIONS 

The success of the system largely depends upon the commitment and attitude of the people 

benefitted from it and hence it is inherent that the Local Body will investigate every detail of 

the sewerage treatment plant and its supporting units to render a model of its kind in the State. 

Some of the points of action to be taken to enhance the performance of the system are outlined 

as follows: 

 

Fig. 37 Suggestions and recommendations 

For the design of STP and network, we considered all the available parameters. The flow 

routing and network design are based on the latest DGPS survey data. However, there may be 

slight variations in levels, and network design may change due to additional road inclusion. 

Hence detailed survey is essential before execution and must be included in the tender, and 

also, the soil conditions for STP may vary. Therefore, the competent authorities must verify 

the levels and the soil conditions during execution, and corresponding corrections must be 

made in estimates and tenders. 

 

 

 

 

 

 

 

 

 

 

For better 
performance of the 
system, testing of 
influent and effluent 
samples at regular 
intervals are to be 
done

For effective control 
of operation and 
maintenance 
activities, a 
monitoring cell at the 
institution level is to 
be formed 

Using solar energy 
sources and IoT 
based sensors for 
operation of the plant, 
operational cost and 
time for inspection of 
quality at various 
stages can be reduced

Re-use of the 
recycled water for 
gardening and toilet 
flushing is suggested. 

From the feedback of 
performance at initial 
periods, process/unit 
operations can be 
modified for 
optimum results



122 
 

 

REFERENCES 

1. Wastewater Engineering, Treatment and Reuse, Metcalf & eddy, Inc. 

2. The moving bed biofilm reactor, H. Odegaard, Faculty of Civil and Environmental 

Engineering, Norwegian University of Science and Technology, Trondheim, Norway  

3. Biological Wastewater Treatment Process Design Calculations Harlan, H. Bengtson, 

PE, PhD, Emeritus Professor of Civil Engineering Southern Illinois University 

Edwardsville 

4. Moving Bed Biofilm Reactor Technology: Process Applications, Design, and 

Performance James P. McQuarrie, Joshua P. Boltz 

5. Design of MBBR Based Sewage Treatment Plant for an Educational Campus Ruksana 

T P, Priyanka T, Haneesh K R 

6. Manual on Sewerage and Sewage Treatment Systems, Ministry of Urban Development, 

New Delhi, CPHEEO Part A, Part B and Part C 

7. Indian Standard Code of Practice for Installation of Septic Tanks, Part I Design Criteria 

and Construction, IS 2470 (Part-1)-1985 

8. Indian Standard Code of Practice for Installation of Septic Tanks, Part 2 Secondary 

Treatment and Disposal of Septic Tank Effluent, IS 2470 (Part-2)-1985 

9. Indian Standard Plain and Reinforced Concrete - Code of Practice, IS 456:2000 

10. Indian Standard Concrete Structures for Storage of Liquids - Code of Practice Part 1 

General Requirements, IS 3370 (Part-1 to 4) 

11. Indian Standard Code of Practice for High Density Polyethylene pipes for sewerage, 

with all amendments, IS 14333 -1996 

 

 

 

 

 



GENERAL ABSTRACT

Others-SEWERAGE SCHEME TO HARBOUR AREA IN PONNANI MUNICIPALITY-

CONSTRUCTION OF 3.5 MLD CAPACITY SEWAGE TREATMENT PLANT AND LAYING

SEWERAGE NETWORK - SEWAGE TREATMENT PLANT-Sewerage Work

 

Sl No Head Description Amount

1 SOIL INVESTIGATION 279430.00

2 SITE PREPERATION 1527049.13

3 COLLECTION WELL AT STP 2971592.36

4 DILUTION TANK AND RECIEVING CHAMBER - CTU 2627878.21

5 RECEIVING CHEMBER 1610303.03

6 MANNUAL COARSE SCREEN CHANNEL 404360.31

7 MANNUAL FINE SCREEN CHANNEL 225757.70

8 OIL &amp; GREASE TRAP 1013779.52

9 GRIT SEPARATOR 1286454.66

10  EQUALISATION TANK 9222242.32

11 MBBR 1 5837831.25

12 MBBR 2 6980782.49

13 MBBR 3 4085878.17

14 MBBR 4 1892836.97

15 SECONDARY CLARIFIER WITH PLATE SETTLER 3625144.63

16 SLUDGE SUMP 587122.91

17 SLUDGE THICKNER 1653467.59

18 FILTER FEED TANK 1057080.98

19 PSF/ACF FOUNDATION 643590.35

20 CHLORIN CONTACT TANK 1709065.84

21 TREATED WATER TANK 2419031.18

22 PILE FOUNDATION 12805077.46

23 ADMINISTRATIVE/LABORATORY/CHEMICAL HOUSE /
CONTROL ROOM BUILDING 4700000.22

24 SECURITY CABIN 320000.01

25 AIR BLOWER ROOM AND CONTROL PANEL ROOM 2700000.12

26 CHLORINATION BUILDING 2500000.11

27 COMPOUND WALL 3503113.63

28 INTERNAL ROADS 1962971.70

29 STORM WATER DRAINS 862133.93

30 TRANSFORMER BUILDING 630000.03

EST No. :WRD/KWA-CESEWA/EST/4856/2023_27_1_1  (Edit Id : 1)
(Dsor year : 2018,Cost Index (Place : Malappuram,Value : 136.44),GST : 18%

Printed On 2023-03-16 13:03:21.087 1



Sl No Head Description Amount

31 DG ROOM 540000.03

32 CENTRIFUGE BUILDING 3300000.15

33 SLUDGE SHED 660000.03

34 LANDSCAPING AND GREEN BELT FORMATION 1500000.07

35 PROVISION FOR PROVIDING AUTOMATED SYSTEM TO
THE ENTIRE PLANT BY SCADA 2500000.11

36 STAIR &amp; WALK WAY 3758804.48

Total Estimation PAC 93902781.68

C Extra Charges

C.001 Provision for GST

93902781.68 18.00% 16902500.70

Grand Total 0.00

Round off  0.00

Rounded Total(Rs)
 

110805282.3
8

Rupees  Eleven Crore Eight Lakh Five Thousand Two Hundred and Eighty Two

EST No. :WRD/KWA-CESEWA/EST/4856/2023_27_1_1  (Edit Id : 1)
(Dsor year : 2018,Cost Index (Place : Malappuram,Value : 136.44),GST : 18%

Printed On 2023-03-16 13:03:21.087 2



DETAILED ESTIMATE

Others-SEWERAGE SCHEME TO HARBOUR AREA IN PONNANI MUNICIPALITY-

CONSTRUCTION OF 3.5 MLD CAPACITY SEWAGE TREATMENT PLANT AND LAYING

SEWERAGE NETWORK - SEWAGE TREATMENT PLANT-Sewerage Work

 

Sl No Specification No Length Width Depth Cf Quantity

1 SOIL INVESTIGATION

1.001 56.17.1

Providing access to the site,clearing site and making good to erecting and conducting
soil testing transfers within the site and for any other temporary arrangements to be
erected within the area in connection with conducting soil testing.

SOIL INVESTIGATION

1 400.000 400.000

Total 400.000

Total Quantity in sqm 400.000

1.002 56.1.a

Mobilization including transportation of all necessary plant and equipment&#39;s and
materials of boring, field testing and sampling and demobilization after completing the
work - For machine boring

SOIL INVESTIGATION

1 1.000

Total 1.000

Total Quantity in set 1.000

1.003 56.2.a

Setting up boring at each bore hole locations including carrying all necessary plant,
equipment and materials of boring and field tests and collection of samples at each
bore hole location - For machine boring.

SOIL INVESTIGATION

4 4.000

Total 4.000

Total Quantity in Bore Holes 4.000

1.004 56.3.a.1

Boring with rotary power drilling equipment&#39;s in - all types of soil having N
value less than 50 excluding hard rock, soft rock or medium rock for strata upto 10m
including conducting necessary S.P.T and recovery of undisturbed soil samples at 5m
intervals - For ordinary soil.

SOIL INVESTIGATION

1 40.000 40.000

Total 40.000

EST No. :WRD/KWA-CESEWA/EST/4856/2023_27_1_1  (Edit Id : 1)
(Dsor year : 2018,Cost Index (Place : Malappuram,Value : 136.44),GST : 18%

Printed On 2023-03-16 13:03:29.03 3



Sl No Specification No Length Width Depth Cf Quantity

Total Quantity in metre 40.000

1.005 56.3.b.1

Boring with rotary power drilling equipment&#39;s in - all types of soil having N
value less than 50 excluding hard rock, soft rock or medium rock for strata next 10m
and upto a depth of 20m including conducting necessary S.P.T and recovery of
undisturbed soil samples at 5m intervals - For ordinary soil.

SOIL INVESTIGATION

1 40.000 40.000

Total 40.000

Total Quantity in metre 40.000

1.006 56.3.c.1

Boring with rotary power drilling equipment&#39;s in - all types of soil having N
value less than 50 excluding hard rock, soft rock or medium rock for strata next 10m
and upto a depth of 30m including conducting necessary S.P.T and recovery of
undisturbed soil samples at 5m intervals - For ordinary soil.

SOIL INVESTIGATION

1 40.000 40.000

Total 40.000

Total Quantity in metre 40.000

1.007 56.3.d.1

Boring with rotary power drilling equipment&#39;s in - all types of soil having N
value less than 50 excluding hard rock, soft rock or medium rock for strata above 30m
depth including conducting necessary S.P.T and recovery of undisturbed soil samples
at 5m intervals - For ordinary soil.

SOIL INVESTIGATION

1 40.000 40.000

Total 40.000

Total Quantity in metre 40.000

1.008 56.5.a

Boring through all classes of rock excluding hard rocks having N value greater than 50
using tungsten carbide drilling bit - In land

 SOIL INVESTIGATION

1 4.000 4.000

Total 4.000

Total Quantity in metre 4.000

1.009 56.6

Recovering undisturbed soil samples using thin tube sampler of 75mm.to 100mm
length internal dia 500mm length conforming to relevant IS Code at any required
depth including clearing the bore hole etc complete.

SOIL INVESTIGATION

EST No. :WRD/KWA-CESEWA/EST/4856/2023_27_1_1  (Edit Id : 1)
(Dsor year : 2018,Cost Index (Place : Malappuram,Value : 136.44),GST : 18%

Printed On 2023-03-16 13:03:29.03 4



Sl No Specification No Length Width Depth Cf Quantity

1 54.000 54.000

Total 54.000

Total Quantity in each 54.000

1.010 56.7

Conducting standard penetration test in bore hole at any depth.

SOIL INVESTIGATION

1 106.000 106.000

Total 106.000

Total Quantity in each 106.000

1.011 56.8

Recovering disturbed samples and preserving the same in air tight sample containers
including waxing labelling packing storing including cost of containers as per IS Code.

SOIL INVESTIGATION

1 106.000 106.000

Total 106.000

Total Quantity in each 106.000

1.012 56.11.a

Compilation of all field data with recommendation for a suitable foundation after
conducting necessary lab test (report in triplicate) - Machine boring for 5 bore holes.